PART A. PARTICULARS OF SAMPLE SUBMITTED

Tt o aner (g4.), 11/1, SO PIE S, AR, Drerpra, TAT S — 700027
11/1, Judges’ Court Road, Alipore, Kolkata, West Bengal - 700027

HRI RHPR Government of India

W e o (3.41)
National Test House (ER)

COMPLETE TEST REPORT

AT '3 ST o5 R T e faRur

TRYer TETOYE G/ Test Certificate No:
NTH(ER)/CH(OD)/22/1470_1

a) fS 9 @< &/Issued To

b) gdi/Address
) TS FT e ¥ wd i/
Customer's Ref. No.

d) T geves fRIfd/Sample
Sealed Status

e) e arEft o Ry

Description of Test item

f) g1 @1 fafrear (af &)/Product

Specification(if any)

g) T WY & i /Date of
Receipt of the Test item

h) &= T it fifd/Date(s)of
Performance of Tests

i) Quantity

j) Any other Information /
Expiry Date, If any

k) Section Code

I) Section Report No.
m) Report Type

n) Reference Report No.

o) Remarks

SRF Number: SR 89 & fafd/Date of issue
NTH(ER)/CH(OD)/22/1470

®le I/QR Code/Barcode

10 Jan, 2023 : NTH220010583

Rawal Shri Mallinathji's And Rani Rupadeoji's Malajal Enterprises

Khasra No - 520/135, Tehsi-Pachpadra, Jasol-Tilwara Road, PO & Village - Mewanagar,
Barmer, Rajasthan - 344022, Balotra, Barmer, Rajasthan, India - 344022, Balotra, Barmer,
Rajasthan, India - 344022

TR/ER/22/2706 - 11 Nov, 2022

Not Applicable

Plastic Emulsion Paint Exterior Paints A Paint made using Cow Dung. Batch No -4 (Mfd -
03/11/2022) Mfg -Rawal Shri Mallinathji's and Rani Rupadeoji's Malajal Enterprises

IS 15489 (2013) - Paint, plastic emulsion - Specification (First Revision)

16 Nov, 2022

From: 28 Dec, 2022 To: 10 Jan, 2023

2.0 Litres

IS 15489

22CHP358CN
22CHP358CN_1

New

Report sent

Bipin Kumar
OIC SAMPLE CELL
(Authorized Signatory)
Authorized on: 10 Jan, 2023 15:38 PM

The certificate relates only to Test/Calibration item submitted to the laboratory for Testing/Calibration. This certificate

cannot be reproduced except in full without written approval of the competent Authority of NTH.
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HRI RHPR Government of India
e overor et (9.4,
National Test House (ER)

Tt o aner (g4.), 11/1, SO PIE S, AR, Drerpra, TAT S — 700027
11/1, Judges’ Court Road, Alipore, Kolkata, West Bengal - 700027

PART B. SUPPLEMENTARY INFORMATION

1. TAT @i T UfehaT oT He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. Tdeor RUIE & Fafdra w9= v aR=ToTr 0l 8 Ferid Yol S A1, difelsr, & Not Applicable

3R / 3re@r pliewTh , Il PIS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as
appropriate to test report, if any.

3. Treg A / Bl B § FufRa wienr ugfd § famer, aft a1 8 Not Applicable
Deviation from the test methods as prescribed in relevant ISS/
Work instruction, if any.

4. oieror AT Y yga/identification of Test item Plastic Emulsion Paint Exterior Paints A Paint made using
Cow Dung. Batch No -4 (Mfd - 03/11/2022) Mfg -Rawal

Shri Mallinathji's and Rani Rupadeoji's Malajal

Enterprises

5. S I WM $f ggar/Method(s) used for Test As referred in IS 15489:2013 RA2018
6. AT Tifsha et Uit 8l/Sampling Procedure where relevant As per specification
7. ggfaRor &t Rfd/Environmental Conditions As per specification
8. I fhY T dTet T AT /SUavl/Major Standards/Equipments QUV Accelerated Weathering Apparatus Artificial

used weathering apparatus of UV condensation

0. ictsier ¥ere/Site of Calibration -

10. A9 T T o & &M/ Traceability of Measurement -

AJAY APPARAO UKARANDE
OIC Testing/Calibration Chemical (Paint, High Polymer, Outdoor)
(Authorized Signatory)
Authorized on: 10 Jan, 2023 12:37 PM

This is a Computer Generated Report.
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HRI RHPR Government of India
e overor et (9.4,
National Test House (ER)

Tt o aner (g4.), 11/1, SO PIE S, AR, Drerpra, TAT S — 700027
11/1, Judges’ Court Road, Alipore, Kolkata, West Bengal - 700027

PART C. TEST RESULT

Clause No
S.No. Table No.

SI. No
1 6.4

6 6.11

Parameter - Method

of test

Application

Thinning

Conditions in the
Container

Durability Test for
Exterior Use Only
Accelerated
weathering
apparatus QUV ( for
21 days)

Lead Restriction

Washability and
cleanability

Test Description

The material after
recommended
thinning shall be
suitable for
application by brush,
spray or roller. The
resulting film shall
not show pigment
flocculation,
coarseness or other
undesirable
characteristics.

When suitably
thinned with water,
the material shall
mix readily with
minimum amount of
foaming to a smooth
and homogeneous
state. The foaming, if
any, shall dissipate
rapidly.

The material shall be
free from odour of
putrefaction. It shall
be free from lumps,
skins and the
conditions of the
material shall be
such that settling, if
any, may be easily
incorporated on
stirring.

To Pass the test

ppm

To pass the Test
(4000 cycles)

Min Max
Limit Limit

- 300.0

ppm

Result/
Observation

After thinning , the
paint is suitable for
application by brush,
spray or roller & the
resulting film does
not show pigment
flocculation,
coarseness or other
undesirable
characteristics.

When suitably
thinned with water,
the material mixes

readily with
minimum amount of
foaming to a smooth
and homogeneous
state.

The Container was
locked and sealed
properly. The
material is free from
odour of putrefaction
& free from lumps,
skins and on stirring
the material comes
to a smooth and
homogeneous state.

Passes the test (Vide
Annexure-|)

4.0 (ppm)

Passes the test as
the material doesn't
show film defects
like blistering,
exposure of
undercoat, color
fading etc. after the
test.

Milton Baidya
Lab Sc. Testing/Calibration Chemical (Paint, High Polymer,
Outdoor)

(Authorized Signatory)
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Outdoor)

(Authorized Signatory)

OIC Testing/Calibration Chemical (Paint, High Polymer,

Authorized on: 10 Jan, 2023 12:37 PM
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Sample Code: 22CHP358CN

Sample Name: Plastic Emulsion Paint (Exterior) made using Cow Dung

Section Code : 22CHP358CN

Annexure-I

21 days Accelerated Weathering Test (QUYV)

Method of Test: On the lines of Clause no C-3 of Annex C of IS 15489-2013

In assessing the original condition (under initial rating) and final condition (under assessment values)
of the Film the optimum (basic) values assigned for the (1) Color, (2) Freedom from cracking, (3)
Freedom from chalking and (4) Freedom from flaking were 25 each.

Observations:

Days Colour Fregglﬁggom Fregﬁ;fﬁliirgom Freedom from Flaking
3days White No Cracking No Chalking No Flaking

6 days No change No Cracking No Chalking No Flaking
9days No change No Cracking No Chalking No Flaking
12days No change No Cracking No Chalking No Flaking

15 days No change No Cracking No Chalking No Flaking

18 days slight change No Cracking No Chalking No Flaking

21 days slight change No Cracking No Chalking No Flaking

Final rating based on above observation:

Performance value Assessment value
S1 No Characteristic Value Basic value expressei;lasailz Bee‘{ﬁzntage of pergsrﬁgifgf;?g (in
round figure)
1 | Possessing correct Colour 25 80 20
2 Freedom from Cracking 25 100 25
3 Freedom from Chalking 25 100 25
4 Freedom from flaking 25 100 25
Final Assessment Value 95

Remarks: Satisfactory (As overall assessment value is more than 50 percent (95) and the
performance value of all characteristic are more than 25 percent of basic value)

Milton Baidya

Lab Sc. Testing/Calibration
Chemical (Paint, High Polymer, Outdoor)

(Authorized Signatory)
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OIC Testing/Calibration

Chemical (Paint, High Polymer, Outdoor)

(Authorized Signatory)




HRI RHPR Government of India
e overor et (9.4,
National Test House (ER)

TSR TR eTe (L&), 11/1, SO BIE e, 3TNR, Preteprl, UfAF et — 700027
11/1, Judges’ Court Road, Alipore, Kolkata, West Bengal - 700027

PART D. REMARKS

In respect of test carried out the sample meets the requirements for as per IS 15489:2013RA 2018 Specification for Paint, Plastic
Emulsion for type-2(Exterior), Class-A.

PART D. Notes

Nil

AJAY APPARAO UKARANDE
OIC Testing/Calibration Chemical (Paint, High Polymer, Outdoor)
(Authorized Signatory)
Authorized on: 10 Jan, 2023 12:37 PM

This is a Computer Generated Report.
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